
Item Quantity Description Part Number Item Quantity Description Part Number

1 8.00 1/2-13 X 2.00 HHCS 600-709 42A 60" BLADE - RH 297-610

2 14.00 1/2 FLAT WASHER (2 FOR CASTER KIT) 600-605 42B 72" BLADE - RH 297-579

3
31.00 1/2-13 LOCKING HEX NUT (2 FOR 60/72", 4 FOR 82/84/88") 600-027

42C 82" BLADE - RH 297-666

4 16.00 3/8-16 X 1.00 CARRIAGE BOLT, BLACK 600-605 42D 84" BLADE - RH 297-644

5 34.00 3/8-16 NYLON LOCK NUT (4 FOR 60/72") 600-605 42E 88" BLADE - RH 297-719

6 10.00 3/8-16 X 1.00 HHCS 600-605 43 1.00 LOWER A-FRAME 297-745

7 2.00 3/4-10 HEX NUT (2 FOR 82/84/88") 600-020 44 1.00 UPPER A-FRAME 297-753

8 2.00 3/4-10 LOCKING NUT (2 FOR 82/84/88") 600-020 45A HD WINCH ARM - RH (82/84/88" BLADE) 297-740

9 2.00 1/2-13 HEX NUT (2 FOR 60/72") 600-027 45B LD WINCH ARM - RH (60/72" BLADE) 297-778

10 4.00 3/8-16 X 1.00 HHCS (4 FOR 60/72") 600-027 46A HD WINCH ARM - LH (82/84/88" BLADE) 297-741

11 1.00 .637 X .797OD X 1.50 SLEEVE 600-709 46B LD WINCH ARM - LH (60/72" BLADE) 297-779

12 1.00 5/8-18 X 2.50 HHCS 600-709 47 1.00 WINCH MOUNT 297-595

13 2.00 5/8 FLAT WASHER 600-709 48 1.00 RELEASE HANDLE 297-008

14 1.00 5/8-18 LOCKING HEX NUT 600-709 49 1.00 RELEASE ROD 297-632

15 4.00 5/16-18 X 1.00 HHCS 600-709 50A 2" HOLLOW SHANK RECEIVER 324-135

16 15.00 5/16-18 NYLON LOCK NUT (8 FOR CASTER KIT) 600-709 50B 2" SOLID SHANK RECEIVER 324-138

17 5.00 1/2-13 X 1.25 HHCS 600-605 50C VEHICLE SPECIFIC CUSTOM RECEIVER 324-136

18 2.00 1/2-13 X 2.00 HHCS 600-709 51 2.00 12" SNOWPLOW SPRING 297-094

19 2.00 SNOWPLOW MARKER 297-057 52A 60" RUBBER DEFLECTOR 263-348

20 1.00 5/16-18 X 1.25 HHCS 600-709 52B 72" RUBBER DEFLECTOR 263-325

21 1.00 3/8-16 U-BOLT (WINCH STRAP) 363-064 52C 82" RUBBER DEFLECTOR 262-929

22 3.00 1/2 X 2.00 CLEVIS PIN 600-605 52D 84" RUBBER DEFLECTOR 262-932

23 5.00 1/8" HITCH PIN CLIP (2 FOR CASTER KIT) 600-601 52E 88" RUBBER DEFLECTOR 263-314

24A 1/2-13 EYE BOLT (4.5") - (60/72/82" BLADE) 262-930 53A 60" DEFLECTOR BAR (2PC) 297-615/616

24B 1/2-13 EYE BOLT (6.5") - (84" BLADE) 263-351 53B 72" DEFLECTOR BAR (2PC) 297-647/648

24C 1/2-13 EYE BOLT (9.5") - (88" BLADE) 262-931 53C 82" DEFLECTOR BAR (2PC) 297-769/770

25 1.00 1/2-13 X 3.00 HHCS (ACTUATOR KIT) 600-608 53D 84" DEFLECTOR BAR (2PC) 297-767/768

26 2.00 1/2-13 X 2.50 HHCS (ACTUATOR KIT) 600-608 53E 88" DEFLECTOR BAR (3PC) 297-713/712

27 5.00 D-CLIP (ACTUATOR KIT/2 FOR CASTER KIT/2 FOR 5XM5 KIT) 600-601 54A 60" SCRAPER BAR (2PC) 297-617/618

28 1.00 D-SHACKLE 600-709 54B 72" SCRAPER BAR (2PC) 297-649/650

29 1.00 CARABINER 600-709 54C 82" SCRAPER BAR (2PC) 297-669/770

30 8.00 5/16-18 X .75 HHCS (8 FOR CASTER KIT) 600-601 54D 84" SCRAPER BAR (2PC) 297-634-635

32 6.00 1/2-13 X 1.00 HHCS (2 FOR CASTER KIT) 600-601 54E 88" SCRAPER BAR (3PC) 297-711/714

33 2.00 1/2 X 1.25 CLEVIS PIN (2 FOR CASTER KIT) 600-601 55A LIGHT DUTY SKID SHOE KIT (60/72") 297-158

34 N/A CHAIN LINK 263-301 55B HEAVY DUTY SKID SHOE KIT (82/84/88") 600-019

35 2.00 14" HEAVY DUTY CABLE TIES N/A 56A BLADE STIFFENER (60/72/82/84") 297-633

36 1.00 35A BREAKER BRACKET 297-042 56B BLADE STIFFENER (88") (2PC) 297-710

37 6.00 6" HEAVY DUTY CABLE TIES N/A 57 2.00 LOCKING PIN (VEHICLE SPECIFC MNT ONLY) 363-016

38 1.00 5/8 X 4.00 HITCH PIN W/ CLIP 263-320 58 2.00 CASTER STAND 297-788

39 1.00 35A CIRCUIT BREAKER 263-347 59 2.00 CASTER STAND LOCKING PIN RETAINER CLIP 363-016

40 1.00 WINCH UNIT + MODULE + WIRED REMOTE 263-282 60 1.00 5XM5 CROSS MEMBER (OPTIONAL) 297-679

41A 60" BLADE - LH 297-611 61 1.00 WINCH CUP MOUNT (OPTIONAL) 324-136

41B 72" BLADE - LH 297-580 62 1.00 WIRELESS REMOTE KIT 324-144

41C 82" BLADE - LH 297-667

41D 84" BLADE - LH 297-643

41E 88" BLADE - LH 297-720
* Snowbear® Plows Inc. reserves the right to change products or part numbers without prior notification, and under no obligation to incorporate such changes into previously manufactured products

* SnowbearMD a limité des réservations la droite de changer des produits ou des numéros de la pièce sans avis préalable, et sous aucune obligation d'incorporer de tels changements aux produits précédemment manufacturés

1.00

SNOWPLOW PARTS LIST
Before you begin please verify that all of the parts below have been included with your plow.  Your plow is packaged in three boxes.

Avant que vous commenciez svp vérifiez que toutes les pièces ci-dessous ont été incluses avec votre charrue.  Votre charrue est empaquetée dans des trois boîtes.

1.00

1 OR 2

2.00

1.00

1.00

1.00

1.00

1.00

1.00

1.00

6 


